
LIST OF APPENDICES, TABLES AND FIGURES 
 
APPENDIX A - ASSESSMENT METHODOLOGY GUIDELINES FOR EVALUATING DESIGNATED 
USE STATUS OF MASSACHUSETTS SURFACE WATERS 
Table A1.   Summary of Massachusetts Surface Water Quality Standards 
 
APPENDIX B - MASSDEP DWM 2002 TEN MILE RIVER WATERSHED BIOLOGICAL ASSESSMENT 
Table B1.  Macroinvertebrate biomonitoring station locations      
Table B2.  Existing conditions and perceived problems addressed during the 2002 survey   
 
Figure B1.  Map showing biomonitoring station locations       
Figure B2.  DEP biologist conducting macroinvertebrate “kick” sampling     
Figure B3.  Multiplate samplers for shallow-water deployment 
 
Appendix A. 

Table 1. Species-level taxa list and counts, functional feeding groups (FG), and tolerance 
[...]
42 36 38 38 22 32 
30 36 18 38 

% COMPARABILITY TO 
REFERENCE STATION 100% 86% 90% 90% 52% 76% 

71% 86% 43% 90% 

BIOLOGICAL CONDITION 
(DEGREE OF IMPACT) REFERENCE NON-

IMPACTED 
NON-

IMPACTED 
NON-

IMPACTED 
MODERATE 

IMPACT 
SLIGHT 
IMPACT 

NON-
IMPACTED 

MODERATE 
IMPACT 

NON-
IMPACTED 

 
* metric values and scores represent original sample and duplicate sample collected at this station 

Ten M
ile R

iver W
atershed 2002 W

ater Q
uality Assessm

ent R
eport 

Appendix B 
B39 

52w
qar.doc 

D
W

M
 C

N
 137.5  



                      

Ten Mile River Watershed 2002 Water Quality Assessment Report Appendix B B40 
52wqar.doc DWM CN 137.5 
 

Table 4. Summary of RBP III data analysis for macroinvertebrate communities sampled during the Ten 
Mile River watershed survey on 23 July 2002. Shown are the calculated metric values, metric scores (in 
italics) based on comparability to the upstream reference (TM06), and the corresponding assessment 
designation for the test station (TM06A). Stations TM06 and TM06A bracket the N. Attleborough WWTP 
discharge in Attleboro, MA.  
 
 

         STATION TM06 TM06A 

STREAM Ten Mile 
River 

Ten Mile 
River 

HABITAT SCORE 159 133 

TAXA RICHNESS 20 6 11 2 

BIOTIC INDEX 5.32 6 7.05 4 

EPT INDEX 6 6 1 0 

EPT/CHIRONOMIDAE 10.5 6 0.37 0 

SCRAPER/FILTERER 1.09 6 0.50 4 

% DOMINANT TAXON 23% 4 25% 4 

REFERENCE AFFINITY 100% 6 57% 4 

TOTAL METRIC SCORE 40 18 

% COMPARABILITY TO 
REFERENCE 100% 45% 

BIOLOGICAL CONDITION 
(DEGREE OF IMPACT) REFERENCE MODERATE 

IMPACT 



                      

 

Table 5. Summary of data analysis for macroinvertebrate communities sampled in the Bungay River between July and 21 August 1997. Seven 
biological metrics were calculated for taxa collected from each triplicate sample. Mean metric values for downstream samplers (BR02) were 
compared to those for the upstream reference station (BR03) using both the RBPIII multimetric approach and the Mann-Whitney Test. Both 
the metric scores and the Mann-Whitney Test’s U-statistic values are included in the table and are used as the basis for evaluation of 
impairment. Bold-faced statistic values indicate significant (1-tailed; ≥ critical magnitude at 0.05 significance) differences between means.  

BR03-1 
(Rep1) 

BR03-2 
(Rep2) 

BR03-3 
(Rep3) 

BR02-1 
(rep1) 

BR02-2 
(rep2) 

BR02-3 
(rep3)                            STATION  

 
Bungay River (upstream of discharge) Bungay River (downstream of discharge) 

HABITAT SCORE 138 

 M
ean 

 Score of M
ean 156 

M
ean 

Score of M
ean 

U
 Statistic 

TAXA RICHNESS 13 13 16 14 6 23 17 14 18 6 6 

BIOTIC INDEX 6.42 7.07 6.63 6.71 6 5.56 5.29 5.33 5.39 6 9 

EPT INDEX 3 4 3 3 6 7 4 3 5 6 6.5 

EPT/CHIRONOMIDAE 8.0 2.30 4.22 4.84 6 0.59 1.05 0.62 0.75 0 9 

SCRAPERS/FILTERERS* null null 0.17 0.17 6 0.15 0.24 null 0.20 6 1 

% DOMINANT TAXON 36% 27% 33% 32% 2 21% 25% 24% 23% 4 9 

COMMUNITY SIMILARITY Rep1:Rep2=83% Rep2:Rep3=86% Rep3:Rep1=83% 84% 6 
Rep1:rep1=46% 
Rep2:rep1=52% 
Rep3:rep1=48% 

Rep1:rep2=60% 
Rep2:rep2=57% 
Rep3:rep2=56% 

Rep1:rep3=57% 
Rep2:rep3=56% 
Rep3:rep3=56% 

54% 4 27 

TOTAL MEAN METRIC SCORE 38     32  

% COMPARABILITY TO 
REFERENCE STATION 100% 84% 

BIOLOGICAL CONDITION 
(DEGREE OF IMPACT) REFERENCE NON-IMPACTED 

  
      * some values are undefined (null) for this metric due to an absence of filterers on some samplers

Ten M
ile R

iver W
atershed 2002 W

ater Q
uality Assessm

ent R
eport 

Appendix B 
B41 

52w
qar.doc 

D
W

M
 C

N
 137.5  



                      

Ten Mile River Watershed 2002 Water Quality Assessment Report Appendix B B42 
52wqar.doc DWM CN 137.5 

Table 6. Habitat assessment summary for biomonitoring stations in riffle/run prevalent (velocity> 0.30 
m/sec) streams sampled during the 2002 Ten Mile River watershed survey. For primary parameters, 
scores ranging from 16-20 = optimal; 11-15 = suboptimal; 6-10 = marginal; 0-5 = poor. For secondary 
parameters, scores ranging from 9-10 = optimal; 6-8 = suboptimal; 3-5 = marginal; 0-2 = poor. Refer to 
Table 1 for a listing and description of sampling stations. 
 
 

                                 STATION 

TM
01* 

TM
02 

TM
06 

TM
06A

 

TM
11 

TM
14 

SM
00* 

FM
01 

C
B

01A
 

PRIMARY PARAMETERS 
(range is 0-20) SCORE 
 
INSTREAM COVER 
 

0 11 6 2 11 18 18 1 1 

 
EPIFAUNAL SUBSTRATE 
 

15 10 16 13 16 18 18 12 10 

 
EMBEDDEDNESS 
 

20 16 16 19 16 15 18 15 18 

 
CHANNEL ALTERATION 
 

19 18 19 18 16 15 20 12 18 

 
SEDIMENT DEPOSITION 
 

18 16 16 12 16 9 11 5 10 

VELOCITY-DEPTH 
COMBINATIONS 4 8 12 9 13 11 12 6 6 

 
CHANNEL FLOW STATUS 
 

5 18 20 19 20 20 19 16 9 

SECONDARY PARAMETERS 
(range is 0-10 for each bank) SCORE 

BANK VEGETATIVE          left 
PROTECTION                  right 

10 
10 

10 
10 

10 
9 

10 
3 

10 
10 

9 
10 

10 
10 

3 
8 

9 
8 

BANK                                  left 
STABILITY                        right   

10 
10 

9 
10 

10 
7 

10 
7 

4 
10 

9 
10 

9 
10 

5 
10 

10 
5 

RIPARIAN VEGETATIVE   left 
ZONE WIDTH                   right 

6 
10 

2 
4 

10 
8 

10 
1 

1 
1 

9 
10 

10 
10 

0 
3 

3 
10 

TOTAL SCORE 137 142 159 133 144 163 175 96 117 

 
                  *watershed reference station 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



                      

Ten Mile River Watershed 2002 Water Quality Assessment Report Appendix B B43 
52wqar.doc DWM CN 137.5 

Table A7. Habitat assessment summary for biomonitoring stations in glide/pool prevalent (velocity< 0.30 
m/sec) streams sampled during the 2002 Ten Mile River watershed survey. For primary parameters, 
scores ranging from 16-20 = optimal; 11-15 = suboptimal; 6-10 = marginal; 0-5 = poor. For secondary 
parameters, scores ranging from 9-10 = optimal; 6-8 = suboptimal; 3-5 = marginal; 0-2 = poor. Refer to 
Table 1 for a listing and description of sampling stations. 
 
 

                                 STATION 

B
R

03* 

B
R

02 

PRIMARY PARAMETERS 
(range is 0-20) SCORE 
 
BOTTOM SUBSTRATE/ 
AVAILABLE COVER 
 

10 13 

 
POOL SUBSTRATE 
CHARACTERIZATION 
 

15 16 

 
POOL VARIABILITY 
 

10 13 

 
CHANNEL ALTERATION 
 

15 20 

 
SEDIMENT DEPOSITION 
 

11 12 

CHANNEL SINUOSITY 6 10 

 
CHANNEL FLOW STATUS 
 

15 17 

SECONDARY PARAMETERS 
(range is 0-10 for each bank) SCORE 

BANK VEGETATIVE          left 
PROTECTION                  right 

10 
8 

9 
9 

BANK                                  left 
STABILITY                        right   

10 
10 

9 
9 

RIPARIAN VEGETATIVE   left 
ZONE WIDTH                   right 

10 
8 

10 
9 

TOTAL SCORE 138 156 

 
    *upstream reference station 



                      

Ten Mile River Watershed 2002 Water Quality Assessment Report Appendix C C1 
52wqar.doc DWM CN 137.5 
 

APPENDIX C 
SUMMARY OF NPDES INFORMATION 

 
Ten Mile River Watershed Municipal and Sanitary Surface Wastewater Discharges 

PERMITTEE 
City of Attleboro 

NPDES # 
MA0100595 

SEGMENT 
MA52-03 

The City of Attleboro is authorized (MA0100595 issued in September 1999) to discharge from the 
Attleboro Water Pollution Control Facility (WPCF) a flow of 8.6 MGD (average monthly) of treated 
effluent via outfall #001 to the Ten Mile River.  The City of Attleboro, operating an advanced activated 
sludge facility, is proceeding with a 30 million dollar upgrade that has a projected completion date of 
2007 (Kennedy 2005).  Nitrification is performed for ammonia-nitrogen reduction (permit limit May 1 to 
May 30, 4.2 mg/L and June 1 to October 31, 1.5 mg/L).  The ammonia-nitrogen concentrations in the 
effluent between April 1999 and March 2006 ranged from <0.05 to 1.2 mg/L (n=28)(TOXTD database).  
This WPCF is in the process of upgrading their disinfection and dechlorination systems.  Sodium 
hypochlorite will replace gaseous chlorine for disinfection and sodium bisulfite will replace gaseous 
sulfur dioxide for dechlorination (Kennedy 2005).  The TRC [0.0154 and 0.0266 mg/L (average monthly 
and maximum daily limits, respectively)] in the effluent between April 1999 and March 2006 were all 
<0.05 mg/L (n=30)(TOXTD database).  Calcium oxide is used periodically for alkalinity restoration as a 
result of nitrification.  The pH (6.5 to 8.3 SU limits) of the effluent between April 1999 and March 2006 
ranged from 6.9 to 7.6 SU (n=30) and the effluent alkalinity for the same period ranged from 17 to 122 
mg/L (n=26).  Total phosphorus reduction (permit limit 1.0 mg/L average monthly between May 1 to 
October 31) is accomplished by the addition of ferric chloride at the headworks and by the addition of 
polyaluminum chloride at the head of the aeration system (Kennedy 2005).  The facility’s whole effluent 
toxicity limits are LC50 > 100 and C-NOEC > 71% effluent using Ceriodaphnia dubia as a test specie on 
a quarterly basis.  Other permitted parameters include CBOD, TSS, Fecal Coliform, D.O. and several 
recoverable metals (Copper, Zinc, Chromium, Silver, Nickel, Lead, Aluminum, Cadmium, and Cyanide). 

PERMITTEE 
Town of North Attleborough 

NPDES # 
MA0101036 

SEGMENT 
MA52-03 

The Town of North Attleborough is authorized (MA0101036 issued in September 1999) to discharge 
from the North Attleborough Wastewater Treatment Facility (WWTF) a flow of 4.61 MGD (average 
monthly) of treated effluent via outfall #001 to the Ten Mile River.  The Town of North Attleborough is 
moving forward with a WWTF upgrade and expects to complete the project later in 2005 (Horton 2005).  
Provisions for the WWTF to perform biological nutrient removal has been included as part of the 
upgrade (Horton 2005).  The WWTF currently performs nitrification year round to reduce effluent 
ammonia nitrogen concentrations (permit limits May 1 to May 31, 3 mg/l / June 1 to October 31, 1 mg/L / 
November 1 to November 30, 7 mg/L / December 1 to April 30, 10 mg/L).  The ammonia-nitrogen 
concentrations in the effluent between December 1999 and February 2006 ranged from <0.1 mg/L to 
10.7 mg/L (n= 26) (TOXTD database).  Disinfection is accomplished by the addition of gaseous chlorine.  
Sodium bisulfite is used for dechlorination.  The TRC [0.011 and 0.019 mg/L (average monthly and 
maximum daily permit limits, respectively)] in the effluent between December 1999 and February 2006 
ranged from <0.02 to 0.52 mg/L (n= 26) (TOXTD database).  It should be noted that five of the 24 TRC 
measurements exceeded 0.05 mg/L (a minimum quantification limit specified in the permit to be used for 
compliance evaluations).  Caustic soda is used periodically for pH adjustments.  The pH (6.5 to 8.3 SU 
limits) of the effluent between December 1999 and February 2006 ranged from 6.5 to 7.4 SU (n=26) 
(TOXTD database) and the effluent alkalinity for the same period ranged from 19 to 99 mg/L (n=26) 
(TOXTD database).  Total phosphorus reduction (permit limit 1.0 mg/L average monthly between May 1 
to October 31) is accomplished by the addition of aluminum sulfate at the head of primary treatment 
(Horton 2005).  The facility’s whole effluent toxicity limits are LC50 >100% and C-NOEC >94% effluent 
using Ceriodaphnia dubia as a test species on a quarterly basis.  Some of the other permitted 
parameters include BOD, TSS, Fecal Coliform, D.O., Oil and Grease and some recoverable metals 
(Copper, Zinc, Chromium, Nickel, Lead, Iron, Aluminum, Cadmium, Cyanide,). 
 



                      

Ten Mile River Watershed 2002 Water Quality Assessment Report Appendix C C2 
52wqar.doc DWM CN 137.5 
 

 
Ten Mile River Watershed Commercial and Industrial Surface Wastewater Discharges 

PERMITTEE 
Bristol Nursing Home 

NPDES # 
MA0023426 

SEGMENT 
MA52-05 

Bristol Nursing Home (MA0023426) has been closed since October 2001 according to sources at the 
EPA Boston Office.  Therefore, the permit is terminated. 

PERMITTEE 
Craft, Inc. 

NPDES # 
MA0002364 

SEGMENT 
MA52-08 

Craft, Inc. has closed according to sources at the EPA Boston Office.  Therefore, the permit is 
terminated. 

PERMITTEE 
Simon Property Group/ 

Mayflower Emerald Square 

NPDES # 
MA0030244 

SEGMENT 
MA52-07 

Simon Property Group/Mayflower Emerald Square located in North Attleborough (MA0030244 issued 
November 2004) is authorized to discharge from a facility located at 999 South Washington Street, 
treated stormwater runoff from on-site and off-site drainage areas in the upper watershed (outfall 001) 
and the lower watershed (outfall 002) to the Seven Mile River via an unnamed wetland in the Ten Mile 
Watershed.  The same authorization and permit requirements exist for outfall# 001 and 002.  Permitted 
(maximum daily) parameters include pH, TSS, Oil and grease, Lead, Copper, and Zinc.  Flow is report 
only and there are no WET testing requirements. 
 



                      

Ten Mile River Watershed 2002 Water Quality Assessment Report Appendix C C3 
52wqar.doc DWM CN 137.5 
 

Ten Mile River Watershed Commercial and Industrial Surface Wastewater Discharges 
PERMITTEE 

Texas Instruments, Inc. 
NPDES # 

MA0001791 
SEGMENT 
MA52-05 

Texas Instruments, Inc. (TI) is authorized (MA0001791 issued in March 2000) to discharge from the 
facility located at 34 Forest Street, Attleboro to receiving waters: 

Speedway Brook (outfall 002 and 002A) to the Ten Mile River and 
                              Cooper’s Pond via unnamed brook (outfall 003 and 004) 
Outfall# 002:  Groundwater infiltration to Speedway Brook.  All of the parameters excluding pH are 
report only for this outfall.  It should be noted that the monthly discharge monitoring reports (DMRs) 
issued to TI have outfall# 002 listed as 002A (Elliot 2005). 
 
Outfall# 002A:  Treated contaminated groundwater is sampled before discharge via outfall# 002 to            
Speedway Brook.  For outfall# 002A, permitted parameters are flow, (0.25 MGD, average monthly), pH 
(6.5 to 8.3 SU), and 3 listed VOCs (all having 0.1 mg/L maximum daily limits).  The temperature limit for 
discharge is 83ºF.  As of October 2005, TI is still treating contaminated groundwater.  It should be noted 
that the monthly discharge monitoring reports (DMRs) issued to TI have outfall# 002A listed as 002B 
(Elliot, 2005). 
 
Outfall# 003:  Treated metal finishing wastewater has been physically tied in to the City of Attleboro’s 
sewer system (Elliot 2005).  WET requirements for outfall# 003 were LC50 >100% and C-NOEC >40% 
using Ceriodaphnia dubia and Pimephales. Promelas four times per year.  In a letter dated June 9, 2005 
from Michael Elliot of TI addressed to  Denny Dart of EPA states that no discharge has occurred since 
January 2000 at outfall# 003.   
 
Outfall# 004: Groundwater infiltration.  All of the parameters excluding pH are report only for this outfall. 
 
TI is in the process of selling and consolidating many of its buildings to a developer.  The treatment of 
TI’s wastewater is currently performed by a contracted operator (Elliot 2005). 

PERMITTEE 
United States Fish and Wildlife Service 

NPDES # 
MA0005398 

SEGMENT 
MA52-06 

The United States Fish and Wildlife Service is authorized (MA0005398 issued in August 2002) to 
discharge from the North Attleborough National Fish Hatchery a flow of 1.7 MGD (average monthly) of 
treated culture water via outfall #001 to the Bungay River.  The majority of the NPDES permitted effluent 
limits and monitoring requirements are centered on periodic cleaning operations, typically occurring 
each quarter.  Some of the parameters that have effluent limits include BOD, TSS, pH, Total Ammonia, 
Total Phosphorus, and TRC.  Formaldehyde, D.O., and whole effluent toxicity (WET) limits exist when 
formalin is in use.  WET effluent limits are LC50 >100% and C-NOEC >100% and the required test 
species to use is Ceriodaphnia dubia.  Sampling and analysis for WET testing must be performed 
quarterly during formalin discharge, when effluent concentrations are at a maximum.  No WET testing is 
required if formalin is not used during the quarter.   
 
Since the issuance of the August 2002 NPDES permit, the North Attleborough National Fish Hatchery 